


510326 ANGLE GRINDER PART LISTING

No Name No Name

1 Shield 29 Housing

2 M4X25 30 Brush

3 M4 nut 31 Carbon Brush

4 Press board 32 Disk Spring

5 Press board 33 Right brush cover

6 Output shaft 34 left brush cover

7 Semicircle button 35 ST4X14

8 Front cover 36 trigger

9 M4X116 37 Spring

10 6201 Bearing 38 Allegro.

11 32 circlip 39 left Housing

12 big gear 40 Speed regulator cap

13 circlip 41 Knob button

14 607 Bearing 42 Twisted spring

15 Open ring 43 Right Housing

16 head shell 44 ST4X16

17 Lock control button 45 switch

18 M6 nut 46 Cable clip

19 6 Pad 47 Cable jacket

20 Small gear 48 capacitance

21 Center cover 49 Plug

22 Small gear 50 inductance

23 Center cover 51 Indicator lampshade

24 Armature 52 Power indicator

25 Windscreen. 53 Grinding wheel

26 stator 54 spanner

27 STX70 55 Side handle

28 Bearing sleeve


